2366 / 2367 / 2368
2370 [ 2371 [ 2372
2373 | 2374 | 2375

AIR HELPER SPRINGS

RIDE-RITE

Co/IL-RITE, SPORT-RITE,

Congratulations onyour purchase of anew air spring
spacerkit. Please take afew minutestoread through the
instructions, identify the components, and learnhowto
properly install yourair spring spacekit. Itisagoodidea
tostartby comparing the parts in your kit with the parts
list below. Be sure to take all the applicable safety
precautionsduring the installation.

STEP 1

Assembly will beginwiththe left (driver’s) side
ofthe vehicle. All picturesand instructions depictthe
installation onthe leftside of the vehicle. Install the upper
bracket of your Ride-Rite Air Helper Springr kit ac-
cordingtothekitsinstallationinstructions. Next, install
theairspring spacer to the bottom of the air spring using
the 3/8"-16 x 3/4” flange bolt out of the Ride-Rite Air
Helper Spring kit. Make surethatthe stickerisinstalled
towardsthe rear of the vehicle.

STEP 2

Locate the 7/16™ x 1 1/2” bolts, 7/16 flat
washersand 7/16" lock washersand your lower bracket
out of your Ride-Rite Air Helper Spring kit. The air

TFirestone

Note: Thevehicle reactionand handling characteristics
may differ from standard vehicles. Modifications to
improveand/orenhance offroad performance may raise
the center of gravity. Extreme caution mustbe utilized
whenencountering driving conditionswhich may cause
vehicle imbalance or loss of control. Please Drive
Safely! Avoidabruptmaneuvers, suchassuddensharp
turnswhich could causearoll over, resulting inserious
injury or death.

spring mounting hole or holesin the lower bracketwill
havetobedrilledoutto 7/16". Mountthe lower bracket
to the bottom of the spacer using 7/16™ x 1 1/2” bolt, 7/
16 flatwasherand 7/16 lock washer. Make sureto use
Loctite®when installing these bolts

STEP 3

Please refer back to your Ride-Rite Air Helper
Springinstallation manual tocomplete the lower bracket
installationandto finish the installation of the kit.

STEP 4

Follow Steps 1 — 3 for the assembly and
installation of the right, or passenger’sside assembly.

PARTS LIST REQUIRED TOOLS
DESCRIPTION QTY. DESCRIPTION

AIR SPRING SPACER 2 DRILL

7/16" X 1 1/2" BOLT 4 7/16" DRILL BIT

7/16" FLAT WASHER 4 RATCHET

7/16" LOCK WASHER 4 5/8" SOCKET

3/8"-24 X 1" BOLT 4 9/16" SOCKET

3/8" FLAT WASHER 4 7" RATCHET EXTENSION
3/8"LOCK WASHER 4

24-8302

01-05

NBD-16114



SPACER INSTALLATION

FOR UPPER BRACKET INSTALLATION
AND COMPLETE KIT INSTALLATION,
PLEASE REFER TO THE RIDE-RITE AIR

HELPER SPRING INSTALLATION
INSTRUCTIONS.

Figure "A"

3/8”-16X3/4
FLANGE BOLT
FROM RIDE-RITE KIT

LOWER BRACKET

/ (2299 SHOWN)

716 X 1 1/2"
BOLT FROM
< SPACERKIT

(2299 SHOWN)

Note: Check to be sure that there is proper clearance around the air springs. With a load on the vehicle
and the air helper springs inflated, there must be at least 1/2" clearance around the air springs.

AXLE MOUNT EXAMPLE

LEAF MOUNT EXAMPLE

Gy

———

FRAME RAIL

UPPER

«— SPACER

BRACKET

/» AIR SPRING
1/2”

AIR SPRING

FRAME RAIL

UPPER
BRACKET Aﬁ\\\\
ad

AIR SPRING \

AIR SPRING
l«— SPACER

NAAZ
NN B STICKER
a%Y%
LOWER BRACKET
N -

DRIVER'S SIDE

FROM REAR, LOOKING TO FRONT
(2250 SHOWN)

N DRIVER'S SIDE y _\
N (2071 SHOWN) FronT




